IC=

WATER MANAGEMENT

TECHNICAL CATALOGUE

For the total beverage industry
Mineral water | Carbonated soft drinks | Fruit juices | Milk | Beer

WWWw.ice-water-treatment.com



| ULTRAFILTRATION I

REVERSE OSMOSIS

TREATED WATER
TANK 20m?

OZONATION
| PUMPING SKID &
GENERATOR



RAW WATER TANK
50m?

PERMEATE
WATER TANK 50m?

UF WATER TANK
20m?

CIP SKID & TANKS

UV SKID

| CIP RO SKID & TANK I |
RO PRE- MINERAL INJECTION
TREATMENT SKID SKID & TANKS



* |CE PRESENTATION ...oovvvrtrteesssssiiiiirrrrnsssessssssssmiiessssssssesssssssssmsssssssssssessses 6-7/
« [CE PRODUCTS RANGES. ..o 8-9
¢ WELL UNIT oot isiissiesisssssssssssssssssssssssssessessssssssssssssssssssssssssns 10-11
« REVERSE OSMOSIS UNIT oo 12-13
[...]
chemicals and energy and by protecting RO membranes

- Low maintenance
- Operator and product safety

- Trouble-free by integrating world leading brands equipments.

TDS: total dissolved solids
@TH: hardness
BOTAC: complete alkalinity titration

BY CHOOSING ICE REVERSE OSMOSIS,
YOU WILL

- Improve the security of your water treatment plant.
- Save water by reducing your rejection to less than 5%.

- Get access to hot sanitation for your membranes.

13



14

A technology particularly effective in the case of
water recovery from wastewater treatment plants.

A REAL OPTION FOR REUSE/REUT PROJECTS



CCRO

Closed Circuit Reverse Osmosis

Thanks to its high resistance to biofouling, CCRO new technology deployed by ICE Water Management is
particularly effective for treating water that is sensitive to biological clogging, as in the case of water recovery

from wastewater treatment plants.

PROCESSING

Closed circuit phase (production phase)

- CCRO is fed with raw water and there is no concentrate
release.

- Dissolved solids are accumulated into the recirculation
loop.

- Concentrate is recirculated to create a strong tangential
flow and flush the limit layer formed at the surface of
the membranes.

Plug flow phase

When reaching saturation level, concentrate is released
to the drain (plug flow) and a new cycle starts.

BENEFITS
+ 10-20 % energy savings.
- Descaling CIP frequency divided by 4 to 6.

+ 20 % water savings in case of inlet water with high Silica and/or

Sulphates content.

- High resistance to biofouling.

- Self-adaptability to variable influents.

ENVIRONMENT

« Reclaim from RO concentrate (or other high scaling potential

waters).
- Water containing Silica and sulphates.

« Reclaim from treated waste water (or any other water with high
TOC M),

- Variable/multiple resources management.

See our technical data sheet available.

(ITOC: Total Organic Carbon

BY USING CCRO TECHNOLOGY,

- Wastewater will be treated, optimised and recovered

- In addition to standard primary treatments, you will benefit
from a real option for REUT.

15



16

Our centralised sanitation system for all your
production lines is the only warranty against
contamination growth.

THE QUALITY ASSURANCE
OF YOUR PRODUCTION FACILITIES



| CLEANING IN PLACE UNIT

from 4 to 190 m3/h

Cleaning In Place (CIP) is used to sanitise in the most efficient way and time every single area of the production
network. Our CIP unit has been designed for maintaining the cleanliness of the water production equipments.

SYSTEM FEATURES

« Insulated CIP tanks (energy savings and operators safety)
« 3 or 5 Steps CIP automatic procedures

- Electrical or steam heating

- Single or multiple circulation loops

- Automatic preparation procedures: fast and reliable
preparation of cleaning solutions

- Automatic chemical injection with continuous feedback:
optimisation of chemicals use according to actual needs

- Manual to fully automatic process (Siemens)

- EHEDG certified frequency-inverter-driven pump
« Hygienic design, process & instrument fittings

« PLC assisted preparation & cleaning sequences

« Maximum CIP solution recovery driven by PLC

- Automatic CIP sequence validation

- Option: additional tank for 7-Steps CIP

- Safety enclosures for chemicals dosing pumps

« Limited chemicals handling

- Designed to reach turbulent flow.

FUNCTIONS

To the well outlet up to and including the filler(s)
« Removing mineral scaling

« Removing bacteriological contamination

» Removing biofilm

« Removing traces of product (flavors, sugar, grease,...).

BENEFITS

- Minimize your production downtime by optimising cleaning

operation

- Water savings thanks to enhanced rinsing procedures
- Reduced chemicals consumption

- Higher flexibility on operation, in case of multiple cleaning

loops

- Opex control avoiding wastage:

- high chemical dosing accuracy
- high chemical recovery
- closed loop system

- Time and energy optimised cleaning cycles and step

sequences for maximum productivity

- Generic design for a safe use of a wide range of commercial

chemical containers

- Advanced operability by PLC assistance control and

monitoring

- Operators safety

BY CHOOSING ICE CLEANING IN PLACE,
YOU WILL

- Ensure water quality.
- Increase productivity

- Benefit from an automation of CIP cycles (saving time and
chemicals).

- Be sure that every single part of the production network is
sanitised in the most efficient way and time.

17



18

Mineral injection unit is designed to inject mineral
salts into drinking water: among others, calcium,
potassium and magnesium...

MAKE YOUR WATER UNIQUE ON YOUR MARKET



| MINERAL INJECTION UNIT

from 4 to 155 m3/h

Mineral Injection Unit (MIU) is used to inject mineral salts into water.
The MIU has been designed for adjusting the water composition and reach your composition target.

SYSTEM FEATURES

« A salt dissolving tank with a low speed agitator separated from
dosing tanks allows 24/7 operation

< All tanks equipped with sterile air vents preventing
contamination

«Product pH and conductivity are monitored on-line. Non-
compliant product is rejected

- Automatic preparation and cleaning

« T filtration (99,98% efficiency) for the retention of accidental
suspended solids

- Option: fluoride remineralisation

- Dedicated tank (with hygienic airvent and level sensor)
and dosing pump

- Fluoride concentration monitoring with a fluoride
analyser. Guarantees product quality and ensures
compliance with legislation

- Possibility to add others components on demand.

FUNCTIONS

+ Modify the water composition by direct and controlled addition
of minerals (authorised by food industries regulations) to the
osmosed water: mineral salts.

In which cases:
- To meet a specific market demand
- To enhance the taste of the water

- To adjust the water composition after RO.

BENEFITS

« Opex control high dosing accuracy avoiding wastage
- Maximum productivity 24h/7d

- Product safety:
- high dosage accuracy
- in-line automatic quality control
- high hygiene level

- Great flexibility: wide spectrum of target composition and
multiple product recipes

- Enrich water with its vital components and mineral salts such
as calcium, potassium and magnesium.

To make the difference on the beverages market, see our
Drinkslab in our services catalogue. A way to offer healthy,
innovative, flavoured drinks, while ensuring quality and safety of
the product.

BY CHOOSING ICE MINERAL INJECTION UNIT,
YOU WILL

- Benefit from the assurance of product quality stability.

- Make the difference on the beverage market by offering
healthy and innovative drinks.

-Be ensured that your MIU is composed of equipment
compatible with food industries requests.

19



20

The resulting treated water is totally aseptic and
clear,while the essential mineral salts are preserved.

THE GUARANTEE OF A CRYSTAL CLEAR WATER



| ULTRAFILTRATION UNIT

up to 115 m3/h

Ultrafiltration combines separation and disinfection into a single process. The ultrafiltration unit (UF) is a stand-

alone compact unit, ready for connection.

SYSTEM FEATURES

- Sanitary design:absence of dead ends and complete cleanability
- Compact and modular system

« Equipped with ICE'View SCADA

- Integrated CIP with automated cycles

- Stainless steel equipment for a better stability in time and food-
grade compliance

- Integrity test in situ, for Quality Control follow-up

« CEB (chemical Enhanced Backwashes): combined cleaning with
selection among a list of chemical recipes.

FUNCTIONS

- Retaining (suspended solids) particles such as pollens, algae,
parasites, bacteria, viruses, large organic molecules

« Removing all particles: turbidity <0.1 NTU
- Sterilizing by stopping:

- 99.9999% bacteria removal

- 99.99% viruses removal

« Replacing a complete filtration chain (sand filter to 0.1 um filter)
in one step:

- Higher efficiency and safety

- Lower running costs.

BENEFITS

- Plug and play, skid mounted, ready for connection
- Clarification and disinfection made in a single step

- Guarantee of a constant quality for treated water, regardless

of raw water fluctuations

- High efficiency for rejection of colloids, bacteria and viruses

- Savings on operation cost (no consumable or cartridge

replacement, low energy consumption and low chemicals
consumption)

- User-friendly and simplified cleaning operations
- Enhance RO membrane life span

- Internal and automatic procedure of integrity testing

enables an easy detection of membranes breakdown

- Optimised process with large set of automated sequences:

flushes, backpulses, backwashes, Cleaning In Place.

BY CHOOSING ICE ULTRAFILTRATION,
YOU WILL
- Benefit from one step pretreated water before RO.
- Benefit from elimination of bacteriological contamination.

- Benefit from optimised Opex and reduced footprint
compared to standard filtration chain.

21



22

Through filtration and adsorption, single or
multi-layers filters remove particles, bad taste and

odor.

REMOVE PARTICLES, ORGANIC MATTER,
UNDESIRABLE SPECIES AND CHLORINE



| MEDIA FILTRATION

to purify water

ICE media filters (activated carbon, sand or granular media) have been designed for adjusting the water
composition and reach your composition target.

SYSTEM FEATURES BENEFITS
- Single or multi-layers filters - Maximum productivity
- Stainless steel or painted steel design according to the raw - Opex control:
water composition - automatic control and high accuracy avoiding wastage
« Manual or automatic backwash sequences - Easy access and maintenance:

- top and down manhole

+ Design: flat floor with nozzle - access ladder and safety hand guard.

« Option with granular media filtration: specific ions removal.
According to the type of filter media, possibility of specific
removal of undesirable species:

- Ammonium
- Arsenic

« Uranium

- Copper

- Fluoride

- H2S

-lron

- Manganese
- Nitrates

- Nitrites

« Option: manifold for lead-lag arrangement.

FUNCTIONS

- Activated carbon filter:
- remove organic matter contained in water, odors and
chlorine from water. With specific design, chloramines,
PFOA and THM are removed.

- Sand filter:
- remove particles contained in water by filtration
through a layer of sand
- produce high-quality water without the use of chemical
aids.

BY CHOOSING ICE MEDIA FILTRATION,
YOU WILL

- Protect your production with a high level of hygiene and hot
water or steam sanitation.

- Benefit from efficient elimination of specific elements thanks
to a wide range of filtration media.

23



24

Ozone is one of the sterilization treatments to
guarantee sterile, germ and spore-free treated
water before bottling.

BROMATE FREE DISINFECTION



| CT CONTROL

final disinfection with ozone

The concentration and contact time control system has been designed to ensure safe bottling without

bromates.

SYSTEM FEATURES
- Monitored ozone contact time and concentration

- Automatic quality control and autodump of non compliant
product water

- Hot water CIP ability - 3 or 5 Steps CIP procedures
« EHEDG pump frequency inverter driven

« Hygienic design, process & instrument fittings

« Ozone monitoring in ambient air

- Compact footprint to fit with filler room available space.

FUNCTIONS

When oxidized by ozone, bromides which are naturally found
in water, are transformed into bromates.

When bromides levelis such that ozone can potentially generate
an excessive bromates level, solution is “post ozonation with
Concentration and contact Time control” (CT control).

The main principle is to inject ozone into a column installed
just before the filling line and constantly control 2 parameters:
- the ozone contact time in the column
- the quantity of ozone injected.

The nature of the water itself is taken into account to know the
specificic kinetic of bromates creation for this water.

BENEFITS

- Water biologically safe without excessive bromates

- Respected bromates regulation

- Ozone monitoring for product qualification

- Operator safety through ozone monitoring in the air

- Fillers CIP included with CT Control to optimise cleaning cycles.

BY CHOOSING ICE CT CONTROL,
YOU WILL

- Keep your production safe with germ-free product and
bromates content lower than the current drinking-water
regulations.

- Produce germ free water.

25



26

ICE has been innovating significantly in the
domain of final disinfection.

REMOVE PATHOGENIC MICRO-ORGANISMS
FROM WATER



| DISINFECTION PROCESS

for a sanitised and purified water

ICE designs its water treatment systems to get sterile water, free of all pathogenic micro-organisms and uses

any kind of existing disinfection process.

OZONATION IN A TANK
SYSTEM FEATURES

« Monitoring of ozone concentration

« Hygienic design and optimal cleanability

FUNCTIONS

The solution proposed by ICE is to ozonate the final product
tank. By keeping a constant ozone level, this allows the residual
ozone level in the bottles to be stable and controlled.

The bromides removal is enough with a double RO design to
avoid excessive bromates formation.

BENEFITS

« The final product tank is kept safe even when the production
stops for a few hours.

CARTRIDGE FILTERS
SYSTEM FEATURES

- Physical treatment

- Validated retention to industry regulated organisms

- Inert construction materials

- Easy in-situ integrity testing

- Integral depth prefiltration layer

- High filtration area

- Cartridge design validated according to ASTM F838-05.

FUNCTIONS

- Filter cartridges ensure microbiological safety of bottled water.

- Filter cartridges protect the purity and essential characteristics
of spring water.

BENEFITS

» Ensure safety of the water prior to bottling.

« Ensure filtration performance.

ULTRA VIOLET (UV)
SYSTEM FEATURES

- Stainless steel

- Hygienic design

FUNCTIONS

- Remove most forms of microbiological contamination from
water (bacteria and viruses).

- Sterilize water.

BENEFITS

« Environmentally safe
« Simple and effective
« Chemical free

« Taste and odor free
« Low maintenance

* 99.99% of harmful micro-organisms destroyed

BY CHOOSING ICE DISINFECTION PROCESS,
YOU WILL

- Benefit from a process chosen according to the water quality
and to the needs.

- Benefit from microbiological safety in compliance with a
current regulation.

27



28

A complete process to treat water and produce
natural mineral water.

RESPECT THE CHARACTER OF
YOUR NATURAL MINERAL SOURCE



| MINER'ICE

from 15 to 70 m3/h

With MINER'ICE, ICE provides a simple and compact water treatment system with hygienic design, respecting
the character of your natural mineral water source.

SYSTEM FEATURES BENEFITS

Al MINER'ICE systems are composed with the following features:  « Reliability and quality:

- constant water quality of the finished product
- simple and compact system

- large range of flow rate

« Hygienic storage for hydraulic break allowing bottling flexibility - cleanliness and sterilization simplified.

+3 stages pre-filtration 10-5-Tum grade for water source
clarification without affecting its mineral character

- Final product distribution and polishing through 0.2y filtration - Investment control:
stage - good ratio between OPEX & CAPEX
- reduced investment

« Hot water CIP ability - 3 or 5 Steps CIP recipes )
- consumables longevity.

- EHEDG pump frequency inverter driven
pump ireq Y - User-friendly turnkey system:

- Hygienic design, process & instrument fittings - composed by easy-assembly machines
. Compliant with directive 2009/54/CE - advgn;ed operability by PLC control & monitoring
- optimised ergonomics
- Option: - low maintenance.
- upstream sand filtration for turbid water source or iron
removal

- dedicated CIP unit : more cleaning flexibility

- hard Pipe CIP network : low maintenance and efficient
operability

- filler CIP: maximized productivity through filler
combined CIP

- filler flow meter: filler real consumption totalizer

- hygienic well head.

FUNCTIONS

- Treatment of mineral water respecting the character of your
natural mineral water source

- Treatment of water without modifying water composition